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Table 1 Test conditions of specimen.

Specimen No. Sal Sa2 Sa3

Sa4

Applied stress 0.920y oy 1.100y

1.250y
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Fig.3 Tarnish and micro corrosion pits
formed on the top surface of Sal
-specimen at 356.4[ks].
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Fig.4 The top surface of Sal specimen
at 1624.5[ks].
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Table 2 Atomic concentration. (at%)
Al Si S Cu
Outside tarnish 0.000 0.080 4,023 95,897
Inside tarnish 0.810 | 1.619 | 2.916 | 94,655
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Fig.6 Outside and inside tarnish in the
vicinity of grain boundary.
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Fig.7 Crack at the grain boundary of
Sa4 specimen at 547.2[ks].

NI | -El ectronic Library Service



